
DEGREE PROJECT IN CHEMICAL ENGINEERING,
SECOND CYCLE, 30 CREDITS
STOCKHOLM, SWEDEN 2021

Carbon Filters for
DrinkingWater

Treatment
 How Flow Rate and Empty
Bed Contact Time Influence

the Performance

Wilma Bäckström Nilsson

KTH ROYAL INSTITUTE OF TECHNOLOGY
CHEMICAL ENGINEERING FOR ENERGY AND ENVIRONMENT



Author

Wilma Bäckström Nilsson
Chemical Engineering for Energy and Environment
KTH Royal Institute of Technology

Place for Project

Stockholm, Sweden
Norrvatten

Date

28th May 2021

Examiner

Per Alvfors
KTH Royal Institute of Technology

Supervisor

Per Alvfors
KTH Royal Institute of Technology

Supervisor

Ewelina BasiakKlingspetz
Norrvatten

Keywords

Carbon filter, GAC, BAC, Biofilm, Flow rate, NOM, EBCT
[...]
4.1.23Outgoing SUVA. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 34

4.1.24Outgoing COD. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 35

4.1.25Outgoing cultivable microorganisms. . . . . . . . . . . . . . . . . . . 36

4.2.1 Outgoing and incoming turbidity. . . . . . . . . . . . . . . . . . . . . . 37

4.2.2 Turbidity removal for carbon filters. . . . . . . . . . . . . . . . . . . . 37

4.2.3 Outgoing TOC for filters with increased EBCT. . . . . . . . . . . . . . 38

4.2.4 Outgoing COD for filters with increased EBCT. . . . . . . . . . . . . . 39

4.2.5 Outgoing SUVA for filters with increased EBCT. . . . . . . . . . . . . 39

G.0.1Picture of filtration with flow rate 190 L/s. . . . . . . . . . . . . . . . . 63

G.0.2Picture of filtration with flow rate 220 L/s. . . . . . . . . . . . . . . . . 64

G.0.3Picture of filtration with flow rate 250 L/s. . . . . . . . . . . . . . . . . 65

G.0.4Picture of filtration flow rate 280 L/s. . . . . . . . . . . . . . . . . . . . 66

xii



Chapter 1

Introduction

Access to safe drinking water is an essential part of basic human rights and health for

full enjoyment of life. Freshwater is a finite resource, and it is therefore essential to

use the the source well and optimise the Drinking Water Treatment Plant (DWTP)s.

[1]

1.1 Background

Görvälnverket is Sweden’s fourth largest DWTP [2]. The plant has been active since

1929 and is constantly growing, both in treatment steps and in amount of treatedwater.

The treatment plant is expected to meet future challenges regarding both quantity

and quality of the drinking water. One important step to improve the treatment is to

increase the Natural Organic Matter (NOM) removal, which can be done using Carbon

Filter (CF)s. At Görvälnverket, there are fullscale CFs that were installed in 2004,

which will need an increase in capacity. [3]

1.2 Aim and objectives

The primary aim of this project was to measure if and how the CFs capacity at

Görvälnverket was affected by increased flow rates as well as how the capacity was

affected by increased Empty Bed Contact Time (EBCT). The project also had a

secondary aim, which was to investigate whether CFs should be included in a future

DWTP.

1



CHAPTER 1. INTRODUCTION

The effect of increased flow rates was measured over three filters, one old which was

installed in 2004, one new from 2011, and one which was recently regenerated in 2011.

Flows of 190, 220, 250, and 280 L/s was tested over 24 hours for each filter. To

measure how the filters were affected by the increased flow rates, various parameters

were analysed, such as turbidity, particles, and Ultraviolet Absorbance at 254 nm

(UV254). Similarly, two filters had increased EBCT of 60 and 76 % to measure this

effect on the treatment process, while a third filter continued with the same flow rate

of 190 L/s.

1.3 Methodology

First, a literature study was performed, to evaluate previous studies in the area.

Various information sources were used such as academic, commercial, bibliographic

databases, and other internet search engines. A table of key words was constructed to

simplify the search for information. The main data for the project was given through

measurements and analysis of water. This data was quantitative and both primary and

secondary, given without control of background variables. Outliers were eliminated

using Grubb’s test for outliers before evaluating the data. The data was also tested for

internal validity by repeating some of themeasurements and testing for any significant

difference.

1.4 Delimitations

It was assumed that all the filters had a biofilm growth that had deactivated the

adsorption capacity of the CFs and instead the treatment was performed through

bioactivity of the biofilm. Further, the measurements were performed durng both

winter and spring time so it was assumed that the fluctuations of temperatures outside

would have a negligible effect on the treatment.

1.5 Outline

Chapter 2 presents previous research regardingDWTPs in general andCFs specifically.

It describes the function of adsorption in CFs using Granular Activated Carbon (GAC)

and how biofilters affect the CF and makes it a Biological Activated Carbon (BAC)

2



CHAPTER 1. INTRODUCTION

and how various factors are affected by increased flow rates and EBCTs. Chapter 3

describes the methodology in detail and how the experiments were conducted as well

as when and how analyses were made. Chapter 4 shows the results of all tested flow

rates andEBCT and the parameters that were analysedwhile also discussing the results

and reviewing the project in total. Chapter 5 concludes the results and discussion as

well as puts forward suggestions for future work.

3



Chapter 2

Technical Background

The technical background gives information regarding CFs as well as the current

DWTP at Norrvatten and which contaminants are treated using CFs and how these

are measured.

2.1 Drinking water

Access to safe drinking water is an essential part of basic human rights and health for

full enjoyment of life. Contamination of drinking water can cause diseases and be a

high risk to human health, therefore, drinking quality regulations are important for

ensuring consumer’s access to sustainable and safe drinking water and can thus lead

to benefits to human health [1].

The United Nations (UN) 2030 Agenda for sustainable development was made to

have global Sustinable Development Goals (SDGs) aiming to protect the planet while

striving for prosperity. Goal 6 in the SDGs aim at ensuring drinking water since a third

of the world’s population do not have access to safe drinking water today. Goal 6.1

focuses on achieving universal access to safe drinking water. [4]

To ensure drinking water is safe and has a high quality, the National Food

Administration of Sweden sets rules and demands, which has to be followed by the

DWTPs. The rules include parameters such as how the water should be prepared and

quality demands, set in the form of limit values [5]. Within the European Union (EU)

there are also regulations for drinking water, called the Drinking Water Directive

(DWD), which aims to ensure clean and healthy drinking water. The DWD sets

4



CHAPTER 2. TECHNICAL BACKGROUND

minimum requirements for water to be wholesome and clean enough to be used for

human consumption. Factors included in the DWD are, amongst others, colour, taste

and odour, turbidity, and enumeration of cultivablemicroorganisms at 22 °C. [6]

World Health Organisation (WHO) also has guidelines for drinking water quality for

the protection of public health, and include the recommendations from WHO for

managing hazardous risks to ensure the safety of drinking water. [1]

2.2 Water treatment at Norrvatten

Norrvatten distributes drinking water to 700,000 people, Arlanda airport, and several

large hospitals in the north of Stockholm with a capacity of 1,600 liters of drinking

water per second and 50million cubicmetres of drinkingwater annually. It is Sweden’s

forth biggest drinking water distributor. The plant, Görvälnverket, is situated in the

north of Stockholm, next to the river Mälaren. [2]

The treatment process at Norrvatten consists of several steps to ensure the watermeets

the set standards, including mechanical, chemical, and biological treatment. Water is

taken from Görvälnfjärden in Mälaren from two different water depths, 22 or 4 m,

depending on time of the year and water quality. The whole process is illustrated in

Figure 2.2.1. [2]

Figure 2.2.1: Illustration of water treatment process at Norrvatten.

First, the water is filtered from fish, algae, and other bigger particles using largemicro

screens. This is followed by a pump station to ensure the correct amount of water

5



CHAPTER 2. TECHNICAL BACKGROUND

is pumped to the purification process. The water is then mixed in a mixing gutter

where the chemical coagulant Al2(SO4)3 is added, followed by a flocculation chamber

where the flocks bind to humic substances, mud, and microorganisms. This is done

to separate suspended solids from the raw water. The auxiliary coagulant activated

silica (NaSiO) is added to enlarge the flocks so that they can sediment in the following

sedimentation step. The sediment from the sedimentation step goes to the sludge

separation chamber, where polymers are added for thickening of the sludge. [7]

Next, the water passes through a Sand Filter (SF), which treats the water using sand

and gravity to remove particles and other contaminants. This is followed by a CF with

beds of GAC, which is described in detailed below. The water is then disinfected using

Ultraviolet (UV) reactors where UV rays disinfect the water by inactivating germs. The

pH is adjusted using lime to reduce the risk of corrosion in the pipes. Small amounts

of monochloramine is also added to decrease bacteria growth. The purified water then

goes to a reservoir. [7]

2.2.1 Carbon filters at Norrvatten

The treatment with CFs is done by adding water at the top of the filter. The water will

then pass down, through the carbon particles which adsorbs contaminants from the

water. The outgoing water will then leave in the bottom of the filters. This process is

shown in Figure 2.2.2. [7]

Figure 2.2.2: Illustration of water treatment using CFs.

The CFs uses GAC for the treatment of water, which improves odour and taste

while also reducing the amount of organic substances and Per and Polyfluoroalkyl

6



CHAPTER 2. TECHNICAL BACKGROUND

Substances (PFAS), and protecting the water from pollutants. The CFs at Norrvatten

are backwashed with water every other week to reduce clogging to maintain a high

filtration potential. [7]

There are ten CFs at Norrvatten and all of them have an area of 21.6 m2 and a depth of

2.5 m. The carbon particles have a size of 0.9 mm. All filters are Norit GAC 830W and

the carbon particles were activated through steam activation giving it a hardness which

is suitable for thermal reactivation. The particles have a total surface area of 1,150m3/g

and a density of 485 kg/m3. The filter is suitable for water treatment for removal of

NOM, colour, pesticides, chlorinated solvents, and taste and odour. The filters were

installed in 2004 and in 2011, CF1 had the GAC exchanged to new carbon particles and

CF29 were regenerated, while CF10 has never been regenerated. [8]

2.2.2 Future plans at Norrvatten

Since the 1960’s, the capacity of Norrvatten has been relatively constant and there

has been no need for capacity expansions. However, the past five years, the water

consumption in the region has increased by 20 % and is expected to increase more the

upcoming years. Further, there are regularly new demands on the quality of drinking

water [9]. Lake Mälaren is expected to be affected by the climate changes as well as

regional changes. The climate changeswill affect the lake bymore intense precipitation

and increased temperatures. This will lead to an increase in NOM, microbial, and

chemical loads such as PFAS and pesticides. Further, fluctuations in the concentration

of contaminants will bemore frequent. The regional changes will cause increased need

of housing and infrastructure, including water [10]. Thus, the production capacity and

treatment at Norrvatten has to be expanded to account for the future increased need

and demands. To account for said expansion, both the existing plant and a new plant

will be developed. [9]

7



CHAPTER 2. TECHNICAL BACKGROUND

2.3 Contaminants in drinking water

There are various contaminants in drinking water. The ones which are of relevance for

CFs are described below.

2.3.1 Natural Organic Matter

NOM occurs in natural water sources and is produced through metabolic reactions

and it exists in complex mixtures of organic compounds [11, 12]. Aquatic NOM can

consist of various organic compoundswith different sizes, structures, and functionality

depending on the source [13]. Itsmain constituents are carbon, oxygen, hydrogen, and

nitrogen [14]. Climate change has caused an increase in NOM concentrations. It has

shown to cause several problems to drinking water such as taste and odour problems,

colour of water, reduction of dissolved oxygen in water, and formation of Disinfectant

ByProducts (DBPs) [11]. Further, it has shown to impact the DWTP by fouling of

membranes and reduction in CF effectiveness. [15]

NOM consists of humic and nonhumic substances. The nonhumic substances are the

recognisable plant remains and organic compoundswhich are hydrophilic, for example

carbohydrates, proteins, lignin, and amino acids. All other material of high Molecular

Weight (MW), that are hydrophobic and brown to black colour are humic substances.

The molecular structure and chemistry of humic substances are uncertain due to its

heterogeneity and complexity [14]. Humic substances are therefore divided into three

fractions depending on their solubility: fulvic acids, humic acids, and humin. Fulvic

acids are soluble at any pH and have a yellowbrown colour in water. Humic acids are

insoluble at pH values below 7, and have a higher MW than fulvic acids. Humin is

insoluble in water and has a black colour [16].

DissolvedOrganicMatter (DOM) consists of organicmatter which have heterogeneous

structures and compositions and it is a common element in rivers and lakes. Dissolved

NOM is DOM, which has a lower MW [17]. Dissolved Organic Carbon (DOC) is only

the carbon in the DOM and is defined as the organic compounds that can pass through

a filter of 0.45 µm. The Total Organic Carbon (TOC) is the total carbon concentration

before filtration. The DOC is generally harmless but could cause problems in the

treatment process. [18]

The biogeochemical cycles of the surrounding environment affects the NOM, which

8



CHAPTER 2. TECHNICAL BACKGROUND

makes it important to make the DWTP able to handle these fluctuations [19].

Both production and treatment of NOM is affected by seasonal variations such as

temperature and precipitation. [20]

2.3.2 Particles

Carbon fines can be released from CFs using GAC, which will lead to traces of carbon

particles in the drinking water [21]. There is no particular risk for humans to intake the

carbon itself, however, the carbon particles can contain the adsorbed contaminants,

which could be released upon digestion. [22]

2.3.3 Taste, odour, and colour

Taste and odour are of importance for treated water and can be derived from natural

inorganic or organic chemical contaminants. Taste and odour can be an indicator of

problems in the water treatment [1]. Two common sources for taste and odour of the

water are geosmin and 2methylisoborneol [23]. Neither of these compounds are toxic

but both are unpleasant for users. [24]

Ideally, drinkingwater should not have any visible colour. The colour in drinkingwater

usually origins from Coloured Dissolved Organic Matter (CDOM), which consists of

humic and fulvic acids. [1]

2.3.4 Microorganisms

The concentration of microorganisms in the water has started to increase, which could

cause an increase of waterborn diseases. This risk will probably increase even more

in the future due to climate change and precipitation. [25]

2.3.5 PFAS

PFASs are organic contaminants and have bioaccumulative, persisting, and toxic

qualities. Drinking water has shown to be the main source for PFAS exposure to

humans [26]. There are around 4,700 different kinds of PFAS substances, which

are present everywhere in the environment since they are persistent and do not

break down. PFAS does not occur naturally, but started being produced and used

9



CHAPTER 2. TECHNICAL BACKGROUND

in the 1940’s and has since then polluted the environment. This has lead to PFASs

contaminating the water sources. [27]

2.4 Carbon filters

Activated carbon is used either in fixed bed reactors using GAC or in a slurry using

Powdered Activated Carbon (PAC). The PAC is used in a steadystate process and GAC